
Patio Sofa Set with Canopy

WF318357, WF318358 

Page: 1/23

小台
If you have any questions, please feel free to contact us. 

Email: lowesteam@aminalife.com



X1

X2 X1

A

B

C

D

E

F
G

H

I
I

J
K

L

M

N

O1 O3 O4 O5
O2 O3 O4 O5

P
Q

Q
Q Q

Q

S

T

TU

U

V

W

W1

X1

R

Z

Y2

W1

X2
Y1

O
O6

Page: 2/23



WF318357

WF318358 

A  x 1 B  x 1 C  x 1 D  x 1 E  x 1 F  x 1 

G  x 2 L  x 1I  x 2 J   x 1 K  x 1 H  x 2 

M  x 1 O  x 1 O1  x 1 N  x 1 O4  x 2 O2  x 1 O3  x 2

O5  x 2 O6  x 4 P  x 1 Q  x 3 R  x 2 Hardware 1

S  x 2 T  x 4 U  x 4 V x 2 W  x 1 W1  x 2 

X1  x 1 Z  x 1 X2  x 1 Y1  x 1 Y2  x 1 Q  x 2 

Hardware 2

Page: 3/23



A  x 1 B  x 1 C  x 1 D  x 1 

E  x 1 F  x 1 G  x 2 H  x 2 

I  x 2 J  x 1 K  x 1 L  x 1 

M  x 1 N  x 1 O  x 1 O1  x 1 

P  x 1 Q  x 5 R  x 2 

S  x 2 T  x 4 U  x 4 V  x 2 

W  x 1 W1  x 2 X1  x 1 X2  x 1 

Y1  x 1 Y2  x 1 Z  x 1 

O5  x 2 O4  x 2 O3  x 2O2  x 1 

O6  x 4 

Left Leg Right Leg Left Back Right Back

Left Front Right Front Left Support Right Support

Support Seat Seat Bench Front Seat Bench Back Bench

Support Seat Bench Support Middle Canopy Cover Left Support 1

Right Support  2 Support 3 Support 4 Support 5

Middle Support  Cushion Seat Bench Cushion Back Bench Support Table

Top Stool Side Stool Leg Stool Cushion Stool

Top Table Side Table Left Leg Table Right Leg Table

Support out Table Support inTable Cushion Table

Page: 4/23



Push out

G+H+I+R

1  x 39 pcs
 

2  x 10 pcs  3  x 34 pcs 4  x 14 pcs 

BOLT M6 x 15MM

Extra 2 pcs

BOLT M6 x 30MM BOLT M6 x 35MM BOLT M6 x 40MM

Extra 2 pcs Extra 2 pcs Extra 1 pc

5  x 4 pcs
 

6  x 20 pcs  7  x 132 pcs 8  x 6 pcs 
Extra 1 pc Extra 2 pcs

BOLT M6 x 50MM BOLT M6 x 55MM WASHER M6/1 WASHER PLASTIC M6/3

9  x 2 pcs
 

10  x 17 pcs  11  x 8 pcs 12  x 18 pcs 

WASHER PLASTIC M6/5 NUT M6 SCREW M4 x 10MM PLASTIC FEET

Extra 2 pcsExtra 1 pcs Extra 2 pcs

13  x 2 pcs
 

14  x 3 pcs 15  x 1 pc 

PITTONG ALLEN KEY M4 KEY M10

Extra 1 pcs

Page: 5/23

16  x 1 pcs 

PAT



4  
7  

x1 Bolt

x2 Bolt

4  
7  

4  
7  

x2 Bolt

4  
7  

4  
7  

4  x 3 

7  x 3 

STEP 1

4  x 2 

7  x 2 

STEP 2

A   

C   

E   

Page: 6/23

Connect the left leg (A) & left back (C), tighten bolt (4), flat washer (7) 
with allen key (14).

Connect the part from STEP 1 & left front (E), tighten bolt (4), flat washer (7) 
with allen key (14).

A 



4  
7  

x1 Bolt

x2 Bolt

4  
7  

4  
7  

x2 Bolt

4  
7  

4  
7  

4  x 3 

7  x 3 

STEP 3

4  x 2 

7  x 2 

STEP 4

B   

D   

F   

Page: 7/23

Connect the right leg (B) & right back (D), tighten bolt (4), flat washer (7) 
with allen key (14).

Connect the part from STEP 3 & right front (F), tighten bolt (4), flat washer (7)  
with allen key (14).

B 



x2 Bolt

x2 Bolt
x2 Nut

4  x 3 

6  x 2 

STEP 5

1  x 10 

7  x 13 

STEP 6

6  
7  

7  
10  

6  
7  

7  
10  

7  x 7 

10  x 2 

7  
4  

7  
4  

7  

1  

7  

1  

x2 Bolt

x2 Bolt
x1 Nut

7  
7  

7  

1  

10  

10  x 1

N   

I   

I   

Page: 8/23

Connect the part from STEP 5 & pat (16), support seat (I), tighten bolt (1), 
nut (10), flat washer (7) with allen key (14).

16  

Connect the part from STEP 2, STEP 4 & support middle (N), tighten bolt (4), 
bolt (6), flat washer (7), nut (10) with allen key (14), key (15).

I

16  x 1

x1 Bolt

7  
4  

7  
1  

7  



1  x 16 

7  x 16 

STEP 7

1  x 2 

7  x 2

STEP 8

x16 Bolt

7  
1  

7  
1  

x2 Bolt

7  
1  

G   

H   

J   

L   

Page: 9/23

Connect the seat bench (J) & back bench (L), tighten bolt (1), 
flat washer (7) with allen key (14).

Connect the part from STEP 6 & left support (G), right support (H), tighten bolt (1), 
flat washer (7) with allen key (14).

G + H

L 



1  x 2 

7  x 2 

STEP 9

3  x 2 

7  x 6

STEP 10

7  
1  

x2 Bolt

10  x 2

7  

3  
7  

7  
10  

x2 Bolt

K   

M   

Page: 10/23

Connect the part from STEP 8 & front seat bench (K), tighten bolt (1), 
flat washer (7) with allen key (14).

Connect the part from STEP 9 & support seat bench (M), tighten bolt (3), 
nut (10), flat washer (7) with allen key (14) & key (15).



1  x 1 

4  x 1 

STEP 11

6  x 6 

12  x 6

STEP 12

7  

4  

x1 Bolt

7  x 2 

7  
1  

x1 Bolt

x6 Bolt

6  

12  

Page: 11/23

Connect the part from STEP 7 & with STEP 10, tighten bolt (1), bolt (4)
flat washer (7) with allen key (14).

Connect the part from STEP 11 & plastic feet (12), tighten bolt (6) 
with allen key (14).



11  x 8 

STEP 13

STEP 14

x8 Screw
11  

O   

O1   
O3   

O4  
O5   

O2   
O3  

O4   
O5   

O6   

Page: 12/23

Connect the left support (O1), right support (O2), support (O3), (O4), (O5) & 
support (O6), screw (11).

Connect the part from STEP 13 & canopy corver (O)



2  x 8 

STEP 15

STEP 16

13  x 2 

2  

7  x 24 

10  x 8 

10  7  7  7  

13  

x2 PITTONG

Page: 13/23

Connect the part from STEP 12 & with STEP 14, tighten bolt (2), nut (10)
flat washer (7) with allen key (14), key (15).

Connect the part from STEP 15 & pittong (13) push in.

Push in



STEP 17

STEP 18

Q   
Q   

Q   Q   
Q   

Page: 14/23

Put on cushion back bench (Q).

Put on cushion seat bench (P) 

P  



3  x 2 

7  x 2 

STEP 19

STEP 20

3  x 2 

7  x 2 

7  
3  

x2 Bolt

x2 Bolt

7  

3  

T  

T  

U  

U  

Page: 15/23

Connect the side stool (T) & leg stool (U), tighten bolt (3), flat washer (7) 
with allen key (14).

Connect the part from STEP 19 & leg stool (U), tighten bolt (3), flat washer (7) 
with allen key (14).



3  x 8 

7  x 8 

STEP 21

STEP 22

6  x 4 

12  x 4 

7  

x8 Bolt
3  

x4 Bolt

6  

12  

S  

Page: 16/23

Connect the part from STEP 20 & top stool (S), tighten bolt (3), flat washer (7) 
with allen key (14).

Connect the part from STEP 21 & plastic feet (12), tighten bolt (6) 
with allen key (14).



STEP 23

STEP 24

V  

Page: 17/23

Put on cushion stool V.



STEP 25

STEP 26

3  x 4 

7  x 4 

3  x 4 

7  x 4 

7  

x4 Bolt

3  

7  

3  

x4 Bolt

W1  

W1  

X1  

X2  

Page: 18/23

Connect the side table (W1) & Left leg table (X1), tighten bolt (3), flat washer (7) 
with allen key (14).

Connect the part from STEP 25 & right leg table (X2), tighten bolt (3), flat washer (7) 
with allen key (14).

X1 



1  x 8 

7  x 8 

STEP 27

STEP 28

6  x 4 

12  x 4 

x4 Bolt

6  

12  

x8 Bolt

7  
1  

Page: 19/23

R  

Connect the part from STEP 27 & support table ( R), tighten bolt (1), flat washer (7) 
with allen key (14).

Connect the part from STEP 26 & plastic feet (12), tighten bolt (6) 
with allen key (14).

R 



2  x 2 

7  x 2 

STEP 29

STEP 30

5  x 2 

7  x 4 

9  x 2

10  x 2 

7  

x2 Bolt

5  

7  
10  

9  

8  x 2 

x2 Bolt

7  

2  

8  

Y2  

Y1  

Page: 20/23

Connect the part from STEP 28 & STEP 29, tighten bolt (2), flat washer (7), 
flat washer (8), with allen key (14).

Connect the support out table (Y1) & support in table (Y2), tighten bolt (5), 
flat washer (7), flat washer (9), nut (10) with allen key (14), key (15).



STEP 31

STEP 32

STEP 

5  x 2 

7  x 4 

8  x 4

10  x 2 

x2 Bolt

10  

8  8  

7  
7  

5  

W  

Page: 21/23

Connect the part from STEP 30 & top table (W), tighten bolt (5), 
flat washer (7), flat washer (8), nut (10) with allen key (14), key (15).

LOCK



STEP 33

STEP 34

STEP 

Z  

Page: 22/23

Put on cushion table Z.

UNLOCK



STEP 35

Page: 23/23


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23

